Spreading machine

Model NFO3-2A Power dusting-mist machine

Contents
Standard eqQUIPMENTS « e simmmmnrrre e 3]
S18NAArd GCCESSOMNES  rrrmrrmrrrrmmeemmrimeseeseirirrrr s nnsns e B

Optional @quipmEnts e e s e 8

82—3




Machine body NFO3—2A




Machine body | N F0_3—-21}
| | Price _ Wuantity |
R.ef' Part Number || Part Name VEN: =) Description
No. | “Picee —| | :
| 097 e 350 2 1T £2z -
1| NF31-097h Hose band compl. | _ £28 304 300
I~ 2|KF03-1101b Volute case (front) Goun} 1 592 AT 200
3 NFO03-1102a/ | Tank fastening bracket 650 1 | Soleaw
i 4 NFO3 1103h/C l Bend pipe l.RﬂOi 1 . CER ASONSYy |
5 NF03-1104ah-F _VQMCmm(mM) L7601 C8E IS0
6| NFO3-1105 ] Impeller ﬁ,t'i'qu d ! ' AB8 A S DD
7INFO3-1106b | | Bend pipe joint 440 1 ] 698 JsvoTon |
8| NF03-5102 | Four wing bolt el KB | GOR SO0 500
9!/ NFO3-5101 Cylinder cover 33001 | E8E 2T omn _
10 KF32 101¢ | Impcller spacer 5] 1 | .. L9 ATNAA IO
11 NIF12-618h '_| | Lock spring (wing bolt) 70,1 Tz
|
- | T _
! | ]
- : | o T =]
{ i ___+_;
S — |— —|— ‘ , |
- [ .
- | ' _
20 NF03-3101 |  Fucltank o1 | CORAsNANCE |
21| NF03-3102a | Fmﬂpme _ 65 1 —
22 NF32-152 Fual tank cap pauk.ing 261 J _ Joleas NEL
[ 23 NF11-129/1/a Fuel drain ring plate 180 1 | | | 398 Soo 4oen
24| 0430 39999 Fuel tank cap 1551 | NF32-133 —
|25 0561 10001 0 | Hoseclamp _ 35(1 | | | EYISB6I37 —
26 0641 20999 " Fuel filter i &y || KN24-353a 245,
[ 27 0641 27999 0 Fuel filter 110 1 | | NF32-118 Zolass
28 0612 00091 1 Fuel strainer P 540 1 |_ ECO$094a'ii%41
| =
s m— |
| S ——"—
L | ]
| == .
- I — | |
[ 35 FH04-2016 _ ! Shoulder band set 1,300 1 } FHOU — N3 |
36 FHO3-5011 | Throttle wire compl. 430/ 1) | —
37| FH03-5013 | Stop button compl. 530 1 B i = _
38| NF31-094¢ i Lever compl. 1,430 1 | | | FHOR -ue |
39| NF0O3 21015/C | | Frame 3,850 1 e8R Jsom oy |
40| NF03-2102h Shoulder pad 1,100 1 | NEOL— 2402 B
[ 11| NF12-5073 || Vibration-proof rubber (B) 275{3 | | | 634 2590 0
42| NF12-511b Lock plate (stop button nut) 45| 1 NFAL—-S 44
[ 43 0366 10998 0 | Clamp 120 1 KN22-135 —
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Machine body NFO3—2A
Ref | P B Quantity
we | Part Number Part Name YEN_ ] Description
| | o Piece
*® ELOE:\'F:W‘O?U !Drug tank cap compl. 990 1 _ !Ixicluding!::leS o
51| NF32-257a | Drug tank cap packing 100 1 | |
____-"}ZjNF32"258 Element keep plate o | 90 ]‘ II
53 NF32-2549 Element T0:| 2 ' -y
54 | NF03-4101% Drug tank 3,450 1 '
55 NF03-410%2a Preparation r;latecap 340 | 1 | ' B
56 NF03-4103a i Preparation plate o 385 | 1__1_ !
57 NF03-4104 | Preparation plate guide 110 | 1 :
58 NF03-4105a | Preparalion plate packing 65| 1 )
59| NF03-4106 | Feed hose 130 |1 |
60| NF0O3-4107 | Sub pipe , 55| 1
61 NFO3 4108 | Tank hottom plate B 130 (1
| 62| NF03-4100 Fastcning plate 1252 T | !
63| NF03-5101z | | Preparation wire _ 33011 I‘
G4 KMF 13-505b Preparation plate operating arm 0|1 [
65 NBO3 514 CSpring 451 =
66 0736 00989 0 | Tabel - 175 1 NF03-9101
| |
| i
[ a |
7500113 0618 0 | popt % 30 4 | M6 x 18 .
7600218 0500 0 Nut FEETIE | M5 ' o]
| [ = L I8
77_‘ 00218 0600 O | Nut ¥ 1013 M6
78 00218 1000 0 | Nut | 10i1 T MIO
7¢/00310 0500 0 Washer % 10 2 { M5
80| 00310 0600 0,  Washer % 10/5 | M6
81/00811 1000 0|  Washer .10 1 M10
82| 00312 0600 0 Washer v+ 10]a| M6
83| 00320 0600 0 Spring washer A& 10 5 M6
84/ 00320 1000 Q  Spring washer R 10 1 MLD ]
85, 00435 0408 0 Screw (ass’y) Yz 10 1 Md x 8
86 00435 0514 0 Screw (ass'y) Yr 10 9| Msx 14
87 00435 0620 0 Screw (ass’y) w10 4 i.\‘lﬁxzo i
88 00435 0622 0 | Screw (ass’y) Yr 1[]: 4 f iMéxZ’.’
89 00431 0625 0 | Screw (pan head) “ 13 4 | M6 x 25
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Standard equipment

NFO03—2A
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Standard accessories & Optional aquipment' NFO3—2A




|
Standard equipment ] NFO3—2A
Ref. [ P Quantity
No, Part Number Part Name YEN Description
. o Pi"i‘l" _-_'__|—‘
A-1| FH04-8105 Straight pipe (A) 880 | 1 " —
A-2| FHO4-8106  Straight pipe (B) 660 | 1 - 1
A-3|NF$2-249/142] | Fnd pipe i 630 1 | | 62895 8200
A-4|NF11-170/1 | | Earth chain 285 | 1 i .
z = ‘ i
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Standard accessories & Optional equipment NFO3—2A
Ref. | i | Price Qua;';it)’
No. | Part Number Part Name YEN_ Description
B o TPiece
. Accessories | S P | =
* B-1|NF03-0801 Tools kit 790 1 ; Including B-2, 3
B-2| 0717 049499 0| Wrench {socket-head) 65 1| For MS K2004720
B-3| 0717 05898 0 Wrench (socket-head) 65| 1 For M6 K2005800
B—4| ECO 3-040% I'uel mixer 410 1
I
o
QOptional equipments -
NF03-7101 | | Jet hose, 20m 00 | 1
NF03-7103 Jet hose, 30m 1,200 | 1
NF32-453/1 ! Drug hose, 20m 2,300 | 1
NF31-090 | Jet hose recoiler 980 | 1
NF32-407a | | Jet hose joint } NE :
NF32-408a || Jet hose stopper ring |1 '
!
| s — T
2 o]
| I
i ; =
S ' |
!
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Onboard engine

Model ECO03-2R(NFO3) Onboard engine

Cantents

Engine body isssisinsaiasamnmmiiasnimmrasmasassss 2
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EC03—2R (NF03)
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Engine body
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_Eng_i ne body

EC03—2R(NF03)

Ref. ‘ | Price Quar‘ltity '
No. Part Number Part Name | YEN. | Description
_ Picce ;
* 1[EC03-070/1 | Crank case compl. 8,800 1 || Including 2~6
2(0440 12999 1| | Oil seal (front) 920 | 1 EC03-111a TC12227 |
30440 15997 1|  Qf seal (rear) 220 | 1 | KN21-116a TC15257
4 0600 15988 0| Ball bearing 340 | 2 KN23-179 #6202C3
5 EC03-071 Crank case I;ackin_.o_,s.ct 50 1 _
6 0119 059484 0 | Boll {socket head) 30 | 1 | EC03-9302 M5 x 30
7/EC03-103/2¢ Cylinder 6,500 1 i
8/ EC03-109a Cy'lind-cr packing 25 |1
9| EC03-091 Lead compl. 2,000 |1
10/ EC04-104c¢ Carburetor bracket 180 | 1 | i
11 EC03-115 Lcad bracket packing 25| 2 |
13[0119 05995 0| [ Bolt (socket head) 30 (4| | EC03-9301 M5 x 18
14/0119 06999 Bolt (socket head) - 30| 6 | | BC03-152Méx 18
|
21 EC03-0201a Crankshaft compl. 8,400 1 .Eécﬁﬁm;;eg,f:edgw
[ 22 EC03-206e Pistoh 1,090 1 =
23 EC03-207a Piston pin 200 1 8
24 KN21-2062 Piston ring 230 2
25 0565 08899 0 Clip 38 2 EC03-209
96/ 0610 10898 1 Necdle bearing 320 1 EC03-2082 KTV101412 |
oo - | __N
|
I —
| | 1
| 32 BC04-0505 HA Recoil starter compl. 3650 | 1 | Including 33~42
33 A54102500100 Reel plate | 560% 1 . |
__34 AGO0OQ2200000  Spiral spring - 660 1
35| 455002500001 | Ratchet 375(1 |
36/ 30302500010 | Friction compl. B 3751 | |
37 A60102100000 | Friction spring 55| 1
38) 460502500000 Return spring 110 | 1
39| A60702500010 Set screw - _}_OO!r 1|
| 40| A57110900000 Starter rope 230 1 ]
41/ A30501100001 Starter knob compl. 375 1 .
42/ 276057521001 | Hexagonal cap nut 50 1 M5
45 BC03-03286 Muffler ass’y 2,500 1
16 EC03-030¢6 Muffler cover ass’y 1,300 1
47 EC03-114b Muffler gasket 50 3 |
48 0119 05999 0 Bolt (socket head) 30 3 EC03-142 M5 x 18
49 0737 30997 1 Label 25 1 '~ P305-150
50 0739 66991 0|  Label 175 1 | EC03-9102
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Engin body EC03—2R(NFO03)
Ref. ! . Price __“_Quantit::
No. | Part Number Parc Name YEN_ Description
| Hiece
* 73| FC03-0935 " CDI magneto compl. 112,500 1 e e e
74 11100060030 Flvwheel 5,500 1 *l!;a:sclt*ﬁl)veelv used for point~
i = ; = _— R ;
75/11400170050 | | Jgnition coil 7.100 1 | * chm i I poie
76| 4M14671 Breaker 1,000 1 |
77| 4M13587 Condenser 580 1
78| 5M41124 _ Cover 350 | 1
i |
| R
80 KMBI- 088¢ Plug cap compl, 100 | 1
81 0650 14995 0 Spark plug 300 | 1 ! K1814271 NGKB7HS
| 82 0140 04998 0 Screw and washer ass'y 102 BC03-117M4x 8
B3/ 0170 08996 0| | Nut (left) 20 |1 | K12-108 M8 (left)
84|/ 0203 08999 0 Spring washer (left) 10 |1 | | K13-108 M8 (lefr)
]
105/ 00310 0800 0] | Washer ¥ 101 M8
106 00320 0800 0 Spring washer ng
1 | . Ry 10 | 1 |
108 00431 0406 0 Serew (pan-head) 10 4 | M4 x6
109 00431 0408 0 % 10 2
110 00431 0416 0 Serew {_pg_-n_‘haad) ‘.’:\&' 10 | 2 . Yd- x 16
112 00532 0310 0O | Woodruf! key 45| 2
| I 1 g 1
1 | 1 | N i
: i |
123| 0566 05998 0 Clamp 65| 1 EC03-7211 -
124 00310 0500 0 | Washer Yr 101 M5
125/ 00431 0510 0 Screw (pan-head) % 1011 | M5x10
126, 00532 0320 0 Woodruff key 40 1 -
!
I
| -~
|
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Carburetor and air cleaner

ECO3—2R(NFO03)
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Carburetor and air cleaner

| EC03—2R(NF03)

| Quantity

Eil !| TPart Numher ! ‘ Part Name \l-';ie | B Description
Uiece i |
|4 -1 EC03-0602h T carvarstorcompl. 4,800 1 [ [ | includine A2~20,22~29 |
TR0 R Cock Body assy 350 | 1 | :
A-2 EC03-050 5 Banjo bolt compl. 280 | 1 l——'__ R —
A MOSISE | Tl EELLILN T R
[ A-3 VV15/260. Biston valve (#1.5) 1.870 1 | L i
A—1 J8-3NOG Jet neadle 4401 i 3N6-4 stage
A -1iTﬁJ 06 _. [Jet needie 0|1 i | 3J6-3 stage
A—3 MD14/40 | E-ting 45 1 ‘ ]
A-6 VM14C1/38%b Spring seat 150 (1|
A-7/ VM15/24a | | Spring 200 |1 | R
A—8 VM16/200 | ‘ Top 950 | 1 | o
e T T T
T A-9 VM12/43 Cer === | |
rewnTe e | [ - e e
m‘}ld " Cable guide 1101 | l |
A-10/ YM20/256 Cable guide 01| || T
ATIMZ1/15 [ Cableadjuster lock nut so|1' | | | B
T A12 VM24 /148 Cable udjuster A 185 1 | | | f ]
[ A-13 N102.221 [ Mainjet (372.5) 200 1| | | =
A-13 VM11/22 | | Main jet (#80) o 4001 e S i
A-11 VM15/07= Washer 351
A-15[ VM15/173 Needle assy 1,000 |1 | | .
T A-15 VM15/172 'mls-e - 1,540 14» ; o
£ Ml g AR B ren s | 0 I P S
A-16] VM15/353 mt arm 615 | 1 |
A 16 VM13/140 | Floatarm 516 5 —
A 17 VM15/264 " Float pin - R T | il
A-18| VM15 /351 | [ Gasket | 150 1 %_ i =S
" a-18 vM11/44 | | Gasket - T 1 1 i
" a-10| VM13/13¢ Tloat 725 1 | i o
[ A 19 vM13/141a [Floatas’y 1050 1] See————— |
| A-20 VM13/185 | Float chamber body 1.250 1 - ]
Cu i | reesmewsy w0t
| a2z BC0O3-S0010 | Guide serew compl. w851 | — B
A 22 ECO3-0672 | | Guidescrew compl. = L i
A-23) YM13/68a . O-ting 85' 1 |
am ovwnsszil |G 201 Pt ]
A-24 VM13 /69 | Outlet clip_ - . L{ N D e
A-25 B2=0830 Bolt 45 1]
A-26| B34/83 1 washer _____ ___ e e I T
5.-27_ 389,/067 | ’» Square nut o ___ R __?5_; ;_i.—_’_ I =
A-28| M12F /463 | Spring - o 120 2 | i -
A-29 VM18/1642 Throttle stop screw w901 -
_A—- 0 MD16/15a | Adr serew - 34 0__1_'“— - Return by 1___
A-30 VM198C1 /15 | | Airserew @5 d, [ | Retumby % |
| N
| [ '
: | ) S
A-33 CW2--04186 Spring washer cross screw 35 1 2 ! i | .
A-33) CW2=04114 | Spring washer cross screw 20! 2 i )
1 | A .
| | | ! i E

82—3

=a



Carburetor and silencer

i ECO3—2R (NF03)

Ref. | |

| Price Quantity |
No. Part Number Part Name ! YEN_ | Deseription
Piece | |
* A 34 EC04-0335 ' Air cleaner compl. 440 1 | Including A-35, 45, 46
A-35 VM13/210 | Filter | 240 1| [ y
| ) I M
A-36| VM13/164 || Pilat jet (#35) | 675 1
A-37| CW2=-0414 Spring washer cross screw l 20| 2 |
T - { T
| | ,
* A-38 EC03-0338 ' Silencer compl. 240 | 1 Including A-39 i
A-39) 0737 30995 0 | Lapel 30| 1 - EC03-903
| ' ! ) '
-, S = ]
A40[ 00436 0410 0| > '
i | Screw ass’y w10 4 _ ,
|
i
—_ ! —
| | |
| ,_ ) | |
A-45 EC04-3304 Air cleaner cap DR [ M4ax10
A-46 EC04-3305 _Element 100 | 2 || M4x10
|
; i "
| i | i
i 4
| +— i
| N
i I
| | |
| .
|— 1 |
|
- - | il
S - - | |
— {
|
! |
. | ]
| | B
f |
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